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JOINT STOCK COMPANY "ALCHEVSK IRON & STEEL WORKS"

2629

02 r.Anvesck, yn. LLimuara, 4

.1 (06442) 9-23-14

aKkc: (06442) 9-43-47, 3-71-47

94202, Ukraine , Alchevsk , Schmidt str. 4,
Tel: (06442) 9-23-14
Fax:(06442) 9-43-47, 3-71-47

3ABOJICKOW CEPTU®UKAT KAYECTBA Ne
MILL'S QUALITY CERTIFICATE Ne

CBuaeTenbcTso o NPUEeMOYHBIX UCNbITAHUAX

Inspection certificate

71407

Lara

Dare 26.05.04

Jluct u3 nucros
Sheet 1 of 1 sheets

EN 10204/3.1.B

KoHTpakT Ne 2000-20//1ncT- 3aBoackon 3akas Ne 175
Contract Ne 026/0109-0y-997 Manufacturer's production order Ne — =
3akasuuk: Kopnopauus 'Mrgyctpuanshbiin Coios [lowbacca ' (MCH)
ans upmel "Oydepko CA"

Customer: Corporation " Industrial Union of Donbass " for firm" DUFERCO SA"

Barox Ne 5 LOT 3

RW-car Ne 60003.50
HaumeHoBaHue ToBapa: ropsiyeKaTaHbii CTanbHON ANCT C CraHpapr:

06pe3HbIMKU KPOMKaMHU Standard:
Description of goods: hot rolled steel plates with sheared ASTM A36/A36M
= edges ASTM AB/ABM
apka cranu

GraF::Ie of stos ASTM A36 nnockocTHocTb 1/2 ASTM A6/AGM

PRIME HOT ROLLED ALLOYED STEEL PLATES WITH BORRON CONTENT 0.0015-0.0030%

CocTrosHue nocTaBku: ropsyexaraHbii
Delivery condition: hot-rolled
Ne Homepa Homepa Pasmepbl, MM Konuuyectso TeopeTnyeckui
nosuy. | nnasok napTun Dimensions, mm ToBapa, BeC,TH
TonuwuHa LinpunHa AnuvHa wr/mect Theoretical
item Cast Ne Test Ne Thickness Width Length Quantity/pcs weight,tn
20 01900 7012 254 1829 6096 7 15.561
20 01900 7046 254 1829 6096 9 20.007
21 6411 6947 254 2438 6096 17 2.963
19 2483 2208 19.05 2438 6096 , 4 8.892
17 8318-1 6985 15.88 2438 6096 17 1.853
19 1486 7005 19.05 2438 6096 -2 4.446
21 02798 6443 254 2438 6096 1, 2.963
16 01895 2151 12.7 2438 6096 3, 4.446
17 1482 2100 15.88 2438 6096 1. . 1.863
18 1485 6999 19.05 1829 ‘6096 17 1.667
]
‘
~ 30 Total theoretical weight (tn): 64.651

Total--quantity (pcs):
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[ TMEUVGAKAT KadecTsa Ne

- windces, ' Mill‘s'duarlity Certificate Neo
Homep XuMueckus cocras, % Chemical Composition, %
nnasku Mn Si S P Cr- | Ni | Cu Al N | Vv l Mo | Ti ' As l Nb‘r
Cast Ne X 100 X 1000 X 100 X 1000

15 80 22 33 13 4 3 4 § 8 <8 <20| 5 6 <8 )
18 92 26 27 8 3 6 2 | 5 8 <8 <20 5 6 <8
16 95 23 33 18 5 2 3 5 8 <8 <20 5 5 <8 5
16 79 25 27 11 8 3 5 20 8 <8 <20| 5 5 <8 | o -
18 80 24 26 9 6 4 7 16 8 <8 <20 5 5 <8 2.
18 87 24 29 21 21 7 6 20 8 <8 <20 5 7 <8 { 2.
16 82 24 29 8 5 6 7 5 8 <8 <20| 5 7 <8 | 21
15 84 22 22 9 5 3 4 5 8 <8 <20 5 5 <8 | 22
16 86 28 38 10 7 10 7 5 8 <8 <20 5 7 <8 24 I
PE3YNbTATRI UCMbITAHUI TEST RESULTS
E Hcnbiranne Ha pacraxenue y YA3PHbLIV n3ru6 Tensile and impact test T
Paamepes 1=(j) OHeprug 'Aapa KU
o6pasya Or6op obpasya Tem- - | [lpe- OrHoc, Cyxe- ¢ Impact enyefgy
. . nepa- Aen HUe  (2=(j/gm?) ﬁ::;a;;ﬁmm Kcu H3rug
napT:u l_sz;::,i'n?;n Specimen TvPa ::::e 3=(%) B'onoxnucran cocTasnsowas
ucnsi- | yecry _HOCTH Fibrous appearance
- | Wupk- | Mecro,| Han. Nono- | ranuii 4= :;:::::::b
Ha pasne | wenye Yield Elon- Re-
' Hue Test point, gation | duc.
tion
width, | Loca Direc | Posi tem. Bend
mm tion tion tion | pera- Lo=200{ of
ture Reh Lo*=50 area 7
C° | Mpa % % | 3navennn Values |
[T 2 T3] In_|
T +20 | 320 27.0*
T +20 | 324 28.0*
T +20 | 323 36.0*
T +20 | 294 34.0*
T +20 | 313 26.0*
T +20 | 323 27.0*
40 T +20 | 274 24,0
40 T +20 | 278 25.0
40 T +20 | 273 24,0
40 T +20 | 301 26.0
40 T +20 | 306 27.0
T +20 | 345 25.0*
T +20 | 333 28.0*
40 T +20 | 366 25.0
40 T +20 | 363 27.0
40 T +20 | 274 27.0
40 T +20 | 294 23.5
40 T +20 | 322 459 | 24.0
40 T +20 | 326 480 | 24.5
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